Issuu on Google+

MF 8690 TRACTOR ( TIER 4 ) - 3906322

1-WG89-001-A

Ref WG891001-1

Page 025-0010


Massey Ferguson MF 8690 TRACTOR ( TIER 4 ) - 3906322 Gear Box Item Part Number 1 0099.059.000.000 Z099.059.000.000 0099.003.102.000

Qty 1 1 1

Description Comments Vario-Trans. Vario-Trans. [A] Repair Kit [A]

FOOTNOTE [A] STANDARD EXCHANGE

3906322 Page025-0010


MF 8690 TRACTOR ( TIER 4 ) - 3906322

1-WG67-004-A

Ref WG671004-1

Page 025-0015


Massey Ferguson MF 8690 TRACTOR ( TIER 4 ) - 3906322 Inner Housing Item Part Number Qty Description 1 1 Housing 5 6 8 9 10 12 14 17 18

916.100.630.012 916.100.630.020 H916.100.630.010 916.100.630.030 X434.105.040.000

1 1 4 4 4 4 1 3 3

20 25 26

2 A385.300.021.010 1 X419.432.887.000 2

Shaft Shaft BUSH RING NUT Hex Cap Screw Plate Nozzle Plug Screw Type Plate Slotted Pin

FOOTNOTE [A] NOT SUPPLIED SEPARATELY

3906322 Page025-0015

Comments [A] See Page - Reference Number 025-0010/1 Replace and repair. Old not interchangeable with new 916100630011

M20 [A] See Page - Reference Number 025-0045/1 [A] [A] M12 X 1,5 [A]


MF 8690 TRACTOR ( TIER 4 ) - 3906322

1-WE97-021-A

Ref WE971021-1

Page 025-0005


Massey Ferguson MF 8690 TRACTOR ( TIER 4 ) - 3906322 Transmission - Housing Item Part Number 1 931.100.052.020 2 916.101.050.060 3 X486.536.106.000 4 X520.805.000.000 5 X483.801.200.000 6 X540.004.878.000 7 X483.804.801.000 8 X540.010.278.000 9 X483.807.201.000 10 X540.012.278.000 11 X483.500.200.000 12 X489.154.900.000 14 X506.286.500.000 15 X486.555.700.000 16 X486.556.202.000 18 X428.205.005.000 19 X489.155.400.000 20 X487.555.100.000 21 X499.502.495.000 22 X487.555.507.000 25 205.100.150.130 26 X428.203.241.000 31 X483.802.801.000 35 903.100.050.110 36 X419.432.887.000 40 X903.050.074.000 41 X903.050.084.000 42 X903.050.091.000

Qty 1 1 24 27 1 1 3 3 2 2 2 2 2 2 2 5 3 6 3 3 3 3 1 1 2 X X X

Description Housing HOUSING COVER Hex Head Bolt Lock Washer Screw Sealing Ring Oil Drain Plug Sealing Ring Screw Sealing Ring Screw Stud Bolt CYLINDER PIN Hex Head Bolt Hex Head Bolt NUT Stud Bolt Hex Head Bolt Locking Plug Hex Head Bolt Stud Bolt NUT Screw Type Plate Slotted Pin Loctite Loctite Loctite

3906322 Page025-0005 Comments M12X55 M16X1,5 M33X2 M42X2 M10X1 M20X50

M20X75 M20X60 M20X80


test